HEERT 8300

made for garden




HEERT 8300

made for garden

Position Part number Nazev Name
1 830010001 Motor Motor
2 S-10*30 Sroub M10x30 Bolt M10x30
3 P-10 Podlozka 10 Washer 10
4 P-05 Podlozka 5 Washer 5
5 M-10 Matice M10 Nut M10
6 S-08*20 Sroub M8x20 Bolt M8x20
7 830010007 Zavés kolébky Locking plate
9 S-08*25 Sroub M8x25 Bolt M8x25
10 830010010 Lista Plate
11 830020011 Kryt kotouce Saw blade cover
12 SB-94 Matice M8 Nut M8
13 830010013 Sroub Bolt
14 845002005 Vnitini podlozka kotouce Inner blade washer
15 845002006 Pero 8x7x30 Key 8x7x30
16 830010016 Kryt Cover
19 M-06 Matice M6 Nut M6
21 830010021 Kotou¢ Saw blade
22 845002003 Vnéjsi podlozka kotouce Outer blade washer
23 VP-12 Velka podlozka 12 Big washer 12
24 S-12*30 Sroub M12x30 Bolt M12x30
26 830010026 Kfidlovy Sroub Knob screw
28 845002052 Objimka Sleeve
29 830020029 Ochranny §tit Shield
30 830020030 Madlo Handle
31 SV-06*16 Sroub M6x16 Bolt M6x16
32 ST4,2*9,5 Sroub ST4,2x9,5 Screw ST4,2x9,5
33 P-06 PodloZka 6 Washer 6
34 830010034 Spinac Switch
36 830010036 Plastovy prouzek Plastic plate
37 830010037 Kfidlovy Sroub Knob screw
38 830020038 Kolébka Working table
39 830010039 Vysuvny doraz Adjusting rod
40 830010040 Vysuvna podpéra Adjusting support
41 830010041 Zaslepka Plug
42 830010042 Plastovy prouzek Plastic plate
43 830010043 Plastovy prouzek Plastic plate
45 VP-08 Velka podlozka 8 Big washer 8




HEERT 8300

made for garden

Position Part number Nazev Name
47 830010047 Osa kola Wheel axle
48 S-12*70 Sroub M12x70 Bolt M12x70
49 P-12 PodloZka 12 Washer 12
50 M-12 Matice M12 Nut M12
51 845002029 Kolo Wheel
53 P-20 PodloZka 20 Washer 20
54 845002028 Zavlacka 2,5x32 Cotter pin 2,5x32
55 830010055 Drzak osy kol Wheel axle bracket
56 845002032 Zavlacka Cotter pin
57 830010057 Ram Frame
58 830010058 Deska spinace Switch board
59 830010059 Pruzina Spring
60 830010060 Osa pruziny Spring axle
61 S-10*60 Sroub M10x60 Bolt M10x60
62 830010062 Kryt kotouce posuvny Saw blade cover (moving)
63 S-06*20 Sroub M6x20 Bolt M6x20
65 845002049 Retizek Chain
66 845002048 Cep Pin
67 830010067 Spojovaci lista Connecting bar
68 830010068 Ram Frame




